saronas. FCC RF Test Report

Report No. : FG830917B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.82 dBm) 14.17 dBm)
- ‘ 2.5103770 GHz - 2.5104370 GHz|
- c}‘! By 13.426579427 MHz 13.486513487 MHz
[N AN VY LAV Armn el s 72 " . e
10d § L 104d < ¥
/ 1 | ]
o d ) 0 di |
| \ |
10 d - 10 db -
] T
204 ~ ey 20d -
i M T 30, - V A 4
A N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.510377 GHz 14.82 dam ML 2.510437 GHz 14,17 dBm
T1 1 2,5007567 GHz 10.18 dBm Oce Bw 13.426573427 MHz T1 L 2.5007567 GHz 9.46 dBm Oce Bw 13.488513467 MHz
T2 1 2.5141833 GHz 8.06 dam T2 1 2.5142433 GHz 8.77 dam
- — = —
L I 4 - [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.23 dBm)
= - o @ 0 Occ B 13.456543457 MHz
I ~ - e U e 1R A . .
104 | W N (WY L WAt il S 104 { it L - Ay
/ | ] 5
od ] | 0d :
\
-1 d + A 10 df { "
\ 1
204 - 20 d X
f \~ \
et iy A N 5 A A ~
7 - W v i
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.538746 GHz 15.54 dam ML 2.508796 GHz 13.23 dam
T1 1 2,5262667 GHz 10.33 dBm Oce Bw 13.426573427 MHz T1 L 2,5282867 GHz 8.10 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417133 GHz 9.60 dam T2 1 2.5417433 GHz 7.38 dam
- — = —
L I 4 - [S JL 4 -

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1500 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.06 dm| mili] 3.46 dBm)
20 2.5567160 GHZ| - 62060 GHz
e Oce B 18426573427 MHz " Oce B 13.486513487 MHz
104 ;« L o . L \(‘_\A,-@ 104 L M N ) A .ﬁi
{ \ / \
0 ‘ | 0 |
[ \ [ ‘
-0 d 1 & 10 df ‘l
[ \ | \
20 d ] - 20 di
. P Ve ot Y~ N
e vl M M MR A e . | -
i a - 50 -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2556716 GHz 15.08 dBm ML 2.556298 GHz 13.48 dBm
T1 1 25857567 GHZ 10.79 dBm oce Bw 13.426573427 MHz T1 1 2.8557567 GHzZ 8.87 dBm oce Bw 13.486513487 MHz
T2 1 25691833 GHz .39 dem T2 1 2.5602433 GHz .64 dBm
— — — —
L L J - L JL J [

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : Ab4 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.80 dBm) 16.92 dBm)
- M1 2.5047250 GHz - 2.5131170 GHz]
B [ ——T 18.981618382 MHz i | 18.261738262 MHz
10 d 104 L
/ / \
o d 0 di / L
i | f \l
-10 df 10 di
[ \ / ‘
\
20d i e 20 d — < T
PP B | ——p 1 S
50 - 30 e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.504735 GHz 18.80 dam ML 2.513117 GHz 16.92 dam
T1 1 25008492 GHz 11.55 dBm Oce Bw 18.361618362 MHz T1 L 25008092 GHz 10.01 dBm Oce Bw 18.261736262 MHz
T2 1 2.5192308 GHz 10.72 dom T2 1 2.5190709 GHz 9.64 dam
- — = —
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum =
Ref Level 30.00 dém  Offset 1500 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 15.00 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.02 dBm| ™Il 16.07 dBm|
o0 M 2.5337210 GHz| 20 I 2.5 990 GHz
B - N s Y TN 1B.181818182 MHz N . 18381618582 MHz
b P
e A L
10d 3 ¥ 104d : :
[ [ \
od od f
-tod r y 10 d f"
/ \ |
20 d 20 d —
I S, N —f | L —
-30 30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.533721 GHz 18.02 dBm M1 2.535599 GHz 18.87 dBm
TL 1 2,5258891 GHz 10.74 dBm Occ Bw 18.181816182 MHz T1 L 2.5256492 GHz 9.81 dém Occ Bw 18.381616382 MHz
T2 1 2, 5440709 GHz 10.88 dBm T2/ 1 2.5442308 GHz 10.86 dBm
- — - —
L JL J o L JL J [
Spectrum Spectrum
Ref Level 30.00 dém  Offset 1500 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 15.00 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.42 dBm|
2.5 160 GHz
20 - 20
e~ 1B.421578422 MHz ThA N e 1B.341658342 MHz
5 di v -
10 d 7 10 F )
/ a [ \
od J‘, 0 T T
p | 4 / \
-0 -10 T
] \ 7 \
20 i = ——— g — = AV
— . = AT o
) 30
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,567552 GHz 17.31 dBm ML 2.563516 GHz 17.42 dBm
T1 1 2,5508092 GHz 10.00 d8m oce Bw 18.421578422 MHz T1 1 2.5508492 GHzZ 10.17 dBm oce Bw 18.341658342 MHz
T2 1 25602308 GHz 11,44 dBm T2 1 2.5601908 GHz 9.85 dbm
— — — —
L L J - L JL J [

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number

1 A55 of Al14

Report Issued Date : May 04, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 20 APR.2018 185310

Date: 20 APR.2018 18:56:42

Spectrum = || spe n
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHnEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS ABS /1\ 20 ﬂBy!':i‘p ('\ °
10 dBm } \ 10 dBm f \
ode f 0 dem f -
!
-10 derm k -10 dBm
SPURIOUS INE_ABS \ ﬂ
20 dem -20 dem—
-30 dém T -30 dB
it I P A W oot
i,
-40 dem f, A |[fre.zm e~
et Y R R
50 dBm /J 50 dem \*\
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84874 GHz -31,60 dém -18.60 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00074 GHz 20.55 dbrm -0.45 d&
1.849 GHz 1.850 Gz 20.000 kHz 1.85000 GHz -24.12 dbm -it12.ds 1.010 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -24.00 dBm -11.00 dB
1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 20.67 deém -9.33 dB 1011 CHz 1950 GH2 1,000 Mz 81105 cHe ~34 52 cbm 31.52 db,
.
I 1 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.APR.2018 18:39.31

Date: 20.APR.2018 19.09:39

m o
Sy rum :%:‘ Sp n 7
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS _LINE_ABS. PAS!
20 dIB’I'F“H PURIOUS INE_ABS 20 GBH‘.‘P S
10 dem Fonmte hﬁ 10 dpmptde “"‘\
ode HI ‘\ 0 demf :
-10 dem ! | -10 dim \1
SPURIOUS_LINE_ABS | k \
-20 dém [ -20 dbm 1
-30 dem esiel] \Wm Bm M,
pr™ 7 ‘m\‘ iy,
-40 dem il - -40 dém e [P
g e T A (R - —
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -26.56 dém -13.56 dB 1.008 GRz 1.910 Ghz 100.000 kHz 1.00040 GHz 12.99 dBm -17.01 d&
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -31.78 dém -18.78 dB 1010 GHz Ta11 ane 20,000 kiz 191000 CHz 3143 B 1643 a8
1,850 GHz 1,852 GHz 100,000 kHz 185029 GHz 13.06 dBm -15.04 dB 1.011 CHz 1950 GH2 1.00D MHz 161101 GHz 25.63 dBm RENERT
.
Il 1 i

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number

1 A56 of Al14

Report Issued Date : May 04, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

]" 1

Date: 20 APR.2018 184902

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine E 5
N A
10 dBm / \ 10 dBm / \
ode Hl 0 dem } i
|
-10 dem \ -10 dBm
SPURIOUS._LINE_ABS l‘\. J ‘
-20 dem .\ 20 dem—t} *
-30 dam / ™ 30 daf\\.‘i \
o \ o
40 dem - A _40 dim Hon,
-l""w WM e
-50 dem f" -50 dem ~
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184883 GHz -32,51 dém -19.51 d8 1.008 GRz 1.910 Ghz 100.000 kHz 1.00078 GHz 19.00 dBm -10.10 d&
1.849 GHz 1.850 Gz 20,000 kHz 1.85000 GHz ~24.56 dbm -11.66 d8 1.010 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -25.49 dBm -12.49 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85028 GHz 20,02 dém -9.08 dB 1011 CHz 820 ons 1,000 Mz 191151 ohe ~35.37 dbm 3537 b

i

Date: 20 APR.2018 19:00:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 20,APR.2018 1842 48

S um L
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm ol 10 darr \
0ds ; \ 0 dem, !
-10 dem -10 dfm B
SPURIOUS_LINE_ABS \
-20 dem K 20 dpm 1
30 dem L ; _3ldEm Wi
iy g,
i, |
40 dBm M 40 dBm
g — :
o L T Lt ] Tl
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -25.80 dém -12.80 d& 1.308 GHz 1.510 Ghz 100.000 kHz 1.90917 GHz 11.94 dBm -18.06 d&
1.849 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -33.85 dBm -20.85 B 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -32.05 dBm -19.05 dB
1.850 GHz 1.852 GHz 100,000 kHz 185041 GHz 12.11 dBm -17.89 dB 1.011 CHz 1950 GH2 1.00D MHz 161100 GHz 25,93 dBm Ci293 B

i

Date: 20.APR.2018 19.06:36

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : A7 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2/

3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

]" 1

Date: 20 APR.2018 19:26:04

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PABS f_ 20 chine J 5
10 dBm . 10 dém
ode ‘I\ 0 dem j
-10 d&m -10 dBm
SPURIOUS_LINE_ABS l, rJ
20 dem ‘\ 20 dem
-30 dBm . ﬂ M [mj anm—t Iy f
[
M, TV I Ll W[\ |
o s s " AR TR i, i
I W J \J S V\,_M*

-50 dBm W -50 dBm
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 184864 GHz -268.86 dBm -15.86 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00076 GHz 21.07 dbm -5.03 d&

1,849 GHz 1.850 GHz 30.000 kHz 185000 GHz -23.04 dém -10.04 dB 1010 GHz Ta11 ane 30,000 kHz 191000 GHz 2252 dBm oo de

1,850 GHz 1,853 GHz 100,000 kHz 185026 GHz 20.86 dem -9.14 d& 1011 CHz 1950 GH2 1,000 Miz L a1121 cHe 5955 dhm 552 db

i

Date: 20 APR.2018 19:28:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum L
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem e e ||| B T e——,
0 dB Jf i dem \I
-10 dem ‘ -10 dBm ;
SPURIOUS_LINE_ABS l
20 dem 20 dBm }
30 dBm o bl -30 dBm Mt v
o il WA Sy
40 dem - ae 40 B L [,
- i L 40 dem —
S s aanll W= w‘“‘"‘wmm%b—-- -
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184864 GHz -24.44 dém -il.44 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00799 GHz 9.01 dBm -20.99 d&
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -34.53 dBm -21.53 08 1.910 GHz 1.911 GHz 30,000 kHz 1,91000 GHz -35.10 dBm -22.10 dB
1,850 GHz 1,853 GHz 100,000 kHz 185150 GHz 9,49 deém -20.51 dB 1.011 CHz 1950 GH2 1,000 Miz 161191 GHz Z94.76 dBm 1196 B
T
Il 1 P

Date: 20.APR.2018 19.19.26

Date: 20.APR.2018 19:32:02

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : A8 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

-30 dBm

@1 AvgPwr (@1 vgPwr
A T T | SPURISHIE CGHEEKARS_ PABS
) . . Wk Line _§PURIOUS_LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dbim
i \
10 dBm f‘ 10 dém t
\
0ds \ 0 dem tj !
-10 derm -10 dBm
SPURIOUS_LINE ARS h I’
20 d&m -20 dem ﬁ
! |

30 dBm .h.h

i
LA T

A

]" 1

Date: 20 APR.2018 19:25:02

i, Ll

-40 dém e AR L # L / o -4n‘ﬁﬂﬂm1- \ J o UL,L — —midiipe —

50 dam N 50 dém w.

-60 dBm -60 dBm

Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -25.11 dém -12.11 dé 1.807 GHz 1.810 GHz 100.000 kHz 1.80574 GHz 19.56 dBm -10.44 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23.82 dBm -10.82 dB 1.910 GHz 1.911 GHz 30,000 kHz 1.91000 GHz -24.02 dBm -11.02 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85025 GHz 19.09 dém -10.01 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91125 GHz -24.85 dBm -11.85 db

i

Date: 20 APR.2018 19:28:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 20.APR.2018 19.22.10

S um 7
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
Y . ; ALS Line _§PURIOUS_LINE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm;
10 dBm f‘, ST "W‘Mv"'w‘\.\
0ds dem
/ l |
-10 d8m L10 dem }
SPURIOUS_LINE_ABS | ].
“20 dem f -20 dBm \
-30 dBm FYRWNT L | _30 dem b, |
B et e,
40 dBm i 40 dBm %MM
) \ B - Y Baua "
ey | ettt Unrrmrr i A S
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts StOE 1.92 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -25.77 d&m -12.77 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90830 GHz .11 dBm -21.89 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -36.11 dBm -23.11 dB 1.910 GHz 1.911 GHz 30,000 kHz 1.91000 GHz -35.19 dBm -22.10 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85154 GHz 5.28 dBm -21.72 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91123 GHz -24.62 dBm ~11.62 dB

1 e

Date: 20.APR.2018 19:30:52

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : AB9 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 20.APR.2018 19.36.09

spectrum ué,:' Spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS [ 20bine _\ s
10 dBm 10 dém ]|
ode ‘J 0 dem ‘L
-10 derm B -10 dBm {
SPURIOUS_LINE_ABS MN
20 dem 20 dem |
W
| [ i
-30 dBm j -0 dBm : .
\ \ f \
40 dam— Rl , da / \‘]‘h r‘:" \,\‘ J'r\‘ L4nldaem ) - . sy, e
il Apgmaant®’
J M\.,, e j Mt ‘J WM \ " “\“’“‘-M-w...,,,._ - —
50 dBm - 50 dem =
60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -36.16 dém -23.16 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90368 GHz 20.71 dém -5.29 d&
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -14.01 dBm -1.01dB 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -14.30 dBm -1.30 d8
1,850 GHz 1,855 GHz 100,000 kHz 185032 GHz 20.26 dem -9.64 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91100 GHz 35.26 dBm ~52.26 dB
T
) i )
Date: 20.APR.2018 19:40:13 Date: 20 APR2018 19:41:08
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um o
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dém 10 deém
e s Rt g, St N\/‘Mww.,\
0de £ \‘ o dem, '\
-10 dBm ’ U0 sem
SPURIOUS_LINE_ABS j \
20 dem 20 dBm
-30 dem " I -30 dem 'l LT T
» MWMWNWW W""’MM
e H“’WMW-W
40.de 40 dBm ——
-50 dam -50 dem
-60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -28.65 dém -15.65 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90669 GHz 7.13 dBm -22.87 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -27.32 dBém -14.32 d 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -27.25 dBm -14.25 dB
1,850 GHz 1,855 GHz 100,000 kHz 185282 GHz £.99 dém -23.01 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91102 GHz 25.47 dBm -12.47 dB
T
) i )

Date: 20.APR.2018 19.44:48

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : A60 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6




s=amranas. FCC RF Test Report Report No. : FG830917B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 14.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGIECHHEKARS PABS
6 3 3 ABS Line SPURIOUS_LINE_ABS. PAES
20 ghine _FPURIOUS_LINE_ABS PASS 20.dhif
M
10 dBm ] 10dBm \
0 dB Jj 0 dem ]
-10 dem ll} -10 dBm "I(l}' 4

-20 dem: H -20 dem
/ A

30 dem -0 dBm '
Y i NN \
40 e e LG / = J \'\.,,\.- ij \ ,/mifmw pw = ‘\\ I’“‘*“‘ ooy ]

-50 dem - -50 dem =

-60 dBm -60 dBm:

Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -36.42 dém -23.42 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90964 GHz 19.79 dBm -10.21 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -14.75 dBm -L.75 d 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -14.17 dBm -117 d8
1,850 GHz 1,855 GHz 100,000 kHz 185037 GHz 19.50 dBm -10.50 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91104 GHz 35.61 dBm ~52.61 dB

Il ) i

Date: 20.APR. 2018 19:38:42 Date: 20 APR.2018 19:43:18

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um 2
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
e ) r-.w-r*-.-d/ua\whuuwwww
0 f H [l o cem "‘
-10 d8m f \‘ 10 dem
-20 dBm z 41 [l-=0 dem Ii
-30 dém — : -30 dBm L o
B PO S / \ S v
et -40 dem i R
—— ————
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts StOE 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -28.57 dém -15.57 d& 1.005 GHz 1.910 GHz 100.000 kHz 1.90779 GHz 6.26 dbm -23.74 dB
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -27.51 dBm -14.91 dB 1510 GH= 1911 GHz 50.000 kHz 191000 GHz 28,37 dbm 215,37 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85342 GHz 5.30 dBm -23.70 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91124 GHz ~26.90 dBm ~13.90 dB
T
) i )
Date. 20.APR.2018 19.36.57 Date: 20.APR.2018 19.44:08
Sporton International (Shenzhen) Inc. Page Number : A6l of Al14
TEL : +86-755-8637-9589 Report Issued Date : May 04, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2AIZN-X604 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Date: 20 APR.2018 194928

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES!
20 ghine _FPURIOUS }INE_ABS PABS {_ 20 chine s /'1
|
10 dBm \ 10dBm 1
0 dby { \\ 0 dem L
| A
-10 dem, ‘rH "Ln -10 dem I
SPURIOUS_LINE_ARS v L }\,rl
-20 dem -20 dem -
/ Vv i ﬂ | i / \
t 1 |f1-<P e
| .Y A 1] Vi —— LT
i Pt P " HIRE ]
e — ' I{mﬂ\NfL« W LS Y SN .,J va/ | prvsan T fad ka“ L e \ (O W1 T IS
-50 dem
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|l 'Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -30.49 dém -17.49 d& 1.500 GHz 1.510 Ghz 100.000 kHz 1.90941 GHz 20.78 dBm -9.22 db
1.849 GHz 1.850 GHz 100,000 kHz 1.84589 GHz -16.51 dBm -3.51d8 1.010 GHz 1.911 GHz 100,000 kHz 1.91001 GHz -15.60 dBm -2.80 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85058 GHz 20.70 dBm -9.30 dB 1.911 GHz 1950 GH2 1,000 Miz L a1106 CHe T 1649 db,
Y

i

Date: 20 APR.2018 19:50:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine s
10 dBm 10 dBm
o~ Y
o ds (f\,«- B T s e w‘l‘ o m i (e EE RO DU P A ;.w\»n‘
|
|
-10 dem ‘ -1 dem :
SPURIOUS_LINE_ABS ‘ 1 I\
-20 dem 20 dBm
30 dém F[ \\ - \1 .
. - m I’ e
N i e ALY T
e i A] 40 dB \_.r e, S
i - : o]
i r m
-50 dam -50 dem
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_ ||[Start 1.0 Griz 3003 pts Stop 192 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184870 GHz -32.01 dém -19.01 d 1,900 GHz 1.910 GHz 100.000 kHz 1,90172 GHz 4.07 dBm -25.93 dB
1.845 Ghz 1.850 GHz 100,000 kHz 1.84998 GHz -30.57 dém -17.57.d8 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -31.89 dBm -18.89 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.85805 GHz 4.44 dBm -25.56 dB 1.911 GHz 1.920 GHz2 1.000 MH2 1.91102 GHz -28.96 dBm -15.96 dB
Y
) i )
Date: 20.APR 2018 19.45 47 Date: 20.APR 2018 19:50:03
Sporton International (Shenzhen) Inc. Page Number : A62 of Al14

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AIZN-X604

Report Issued Date : May 04, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

]" 1

Date: 20 APR.2018 194847

@1 AvgPwr (@1 vgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
J y 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine s d
I |
10 dBm f 10 dBm f T
0 de | \L 0 dBm {‘ |\
-10 dém rfj i -10 dem .
SPURIGUS. LINE_ABS \, Ji
-20 deém \‘] -20 dBm ’J.{V \
-30 dBm “{ ﬁ ﬁ -3p|dBm ﬂ' f
4 1 N Y A
/ P e I SUALATLY e \ R OO "N
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1,840 GHz 1.848 GHz 1.000 MHz 1,84000 GHz -31.34 dBm -18.34 dé 1.900 GHz 1.910 GHz 100.000 kHz 1.90343 GHz 19.68 dBm -10.32 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.84398 GHz -17.42 dBm -4.42 dB 1810 GHe 1911 GHz 100,000 kHz 191000 GH Z16.66 dbm Z3.66 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85060 GHz 20.06 dBm -0.94 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91100 GHz -28.70 dBm 15,70 dB

i

Date: 20 APR.2018 19:50:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um 7
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
ods g g paretior s e il b P r ’/'\‘w--\‘ PO ot e S SN e,
| |
-10 d8m { ‘ -1jp dem
SPURIOUS_LINE_ABS { \ ‘
-20 dem H‘ \ 20 dBm ‘L
-30 dBm o dam
ff ST,
b fb A1
il 40 dBm ) e
T
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -31.53 dém -18.53 dé 1.900 GHz 1.910 GHz 100.000 kHz 1.90071 GHz 3.21 dBm -26.79 dB

1.843 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -31.72 dém -18.72 dB 1.910 GHz 1.911 GHz 100,000 kHz 1,01000 GHz -32.17 dBm -19.17 de

1.850 GHz 1.860 GHz 100.000 kHz 1.85376 GHz 3.62 dBm -26.38 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91175 GHz -29.70 dBm -16.70 dB

T
) i )
Date: 20.APR.2018 19:47:23 Date: 20.APR.2018 19.56:36
Sporton International (Shenzhen) Inc. Page Number : A63 of Al14

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AIZN-X604

Report Issued Date : May 04, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



s=amranas. FCC RF Test Report Report No. : FG830917B

LTE Band 2 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS l 20 chine 5 ']
10 dbm ‘\l 10dBm /’\
ode r! \ 0 dem j \
\
-10 dem - -10 dBm )
SPURIOUS_LINE_ABS ’ﬂJ \,‘
-20 dem 1 20 de
i) i " v
-30 dem J‘; - ! -3 |dem
) I ] \
-40 dBm g T T -4 gBm
feopi A A IL \f T | [ S N
e / U/ J e
50 dem L e AV L T S | RN oo Sy D .,—NJF I ™,
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -26.31 dém -13.31d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00020 GHz 20.00 dBrm -10.00 d&
1.849 GHz 1.850 GHz 150,000 khz 1.84597 GHz ~16.48 dbm -3.48 d8 1.910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -15.85 dBm -2.85 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.85085 GHz 20,50 dém -9.50 dB 1011 CHz 820 ons 1,000 Mz 191100 chs 5736 chm 1436 b
Y
I 1 P
Date: 20APR 2018 200305 Date: 20 APR 2018 20.04:39

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um o
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine 5
10 dBm 10 dBm
0 de 1 T e e Dclefﬁ“""“ T ~
| \
-10 d8m , \ -10 dBm
SPURIOUS_LINE_ABS } | \
-20 dem [J H 20 dBm LH
-30 dBm 0 dBm A
L] X e uader
40 dBm ¥ 40 dem
-50 dam -50 dem
-60 dBm -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -30.80 dém -17.60 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,89736 GHz 2.59 dBm -27.41 dB
1.845 Ghz 1.850 GHz 150,000 khz 1.84999 GHz -32.66 dém -19.66 d8 1.910 GHz 1.911 GHz 150,000 kHz 191002 GHz -32.63 dBm -19.63 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.86271 GHz 2.43 dBm -27.57 dB 1.011 GHz 1.690 GH2 1.000 MH2 1.91100 GHz -28.61 dBm -15.61 dB
T
) i )
Date: 20.APR 2018 20.01.03 Date: 20.APR.2018 20.07:19
Sporton International (Shenzhen) Inc. Page Number : A64 of Al14
TEL : +86-755-8637-9589 Report Issued Date : May 04, 2018
FAX : +86-755-8637-9595 Report Version . Rev. 01

FCC ID : 2AIZN-X604 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG830917B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s ﬁ
10 dem D 10 dém } \
ode Jl l 0 dem 'j t
-10 dem #J + -10 dem !m
e R A
20 dem 20 dem i {
I Pl MJV .
-30 dBm ' : -3f|dBm I |
o | T
RS \" R I W J ——

50 dBm e \J V AP Yt s orapd it o dhesed e fin P\ 'Lj \.w,_ ol ] ettt
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -24.37 dém -11.37 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00017 GHz 19.76 dBm -10.24 dB

1.849 GHz 1.850 GHz 150,000 khz 1.84599 GHz ~16.74 dBm 374 d8 1.910 GHz 1.911 GHz 150,000 kHz 1.91002 GHz -17.21 dBm -4.21 dB

1,850 GHz 1,865 GHz 100,000 kHz 185083 GHz 19.88 dBm -10.12 dB 1011 CHz 1950 GH2 1.00D Mz 81100 CHe 55 48 chm 1248 db,

T
I 1 P

Date: 20, APR.2018 20:02:02

Date: 20 APR.2018 20:05:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.APR.2018 20.01:29

S um L
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ode r e ") 0 dprm N
-10 dgm L \ -10 dBm \
SPURIOUS_LINE_ABS / | \
-20 dem JJ - -20 dBm L,
-30 dBm ]éu dem 4
i ¥
PRV L ) \fl e AU PR

40 dem: -40 dem L
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs |  ALimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84875 GHz -32.28 dém -19.28 d& 1.895 GHz 1.510 Ghz 100.000 kHz 189724 GHz 1.53 dBm -28.47 dB

1.849 GHz 1.850 GHz 150,000 khz 1.84995 GHz -33.86 dBm -20.86 o8 1.910 GHz 1.911 GHz 150,000 kHz 191005 GHz -33.92 dBm -20.92 dB

1.850 GHz 1.865 GHz 100,000 kHz 1.96056 GHz 1.76 dém -28.24 dB 1.011 CHz 1950 GH2 1.00D Mz 161103 GHz 30,93 dBm C1793 B

Y
I J1 "

Date: 20.APR.2018 20.06:34

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AIZN-X604

Page Number : AB5 of Al14

Report Issued Date : May 04, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6




s=amranas. FCC RF Test Report Report No. : FG830917B

LTE Band 2 / 20MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5 ﬂ
10 dem ‘ \ 10 dém ’ \
0ds } \ 0 dem } 1
-10 derm J -10 dBm n
I K
-20 dam j«ﬂ’ -20 dBm /fl '\l
-30 dBm lv'h b J“l -0 bem {
_ \ | | \ I [
B T R B \ A - ‘ ~a] tiBm—1—H o -
\LF A J VL . L L I\_w i UJ ‘\v P AT insd
-50 dBm -~ = TEEAN G WA P SR v i potraeftae e b ot
60 dBm 50 derm
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -28.17 dem -15.17 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 20.34 dBrm -9.66 d&
1.843 GHo 1.850 GHz 200.000 kHz 1.84857 GHz -19.43 dam -6.43 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91001 GHz -19.08 dBm -6.08 d&
1,850 GHz 1,870 GHz 100,000 kHz 185107 GHz 19.96 dBm -10.04 dB 1011 CHz 1950 GH2 1,000 Mz 191101 ohe ~59.16 dbm 615 B
T
) i )
Date: 20APR 2018 201441 Date: 20 APR 2018 20/15:22

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S um o
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine 5
10 dBm 10 dBm
ode - - 0 dgm - - W\
-10 dém | ¥ 71q dBm
SPURIOUS_LINE_ABS ‘ \ \
-20 dem IJ \ 20 dem t
-30 dem " —ftl dem Hu'
A r‘J ‘
i s
) "’!‘u 40 dem J\‘ [,
-50 dam -50 dem
-60 dBm -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -34.12 dém -21.12 dé 1,650 GHz 1.910 GHz 100.000 kHz 1,89530 GHz 0.98 dbm -29.02 db
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